



Pos	Part Number	Description	Additional Text	Quantity
1	6030711304433A	FUEL TANK CPL.		1.00
2	58507003200	Fuel cock compl.		2.00
3	0770020130	O-RING 1,78x10,82x14,38 2-013		2.00
4	0025060126	HH collar screw M6x12 TX30		4.00
5	60007416510	FUEL HOSE 6,4X3,2 L=510MM		1.00
6	60307017000	FUEL HOSE TANK/CONNECTOR		1.00
7	00050157706	Variable one-ear clamp 15.7mm		2.00
9	5850701030030	Plug CPC black 05		1.00
10	60307053000	SEAT LOCK COVER		1.00
11	60307016000	FUEL HOSE 1 CPL.		1.00
12	0024060206	HH collar screw M6x20 TX30		2.00
13	60307070000	BRACKET FUEL HOSE		1.00

14	60307020000	TANK RUBBER		2.00
15	60307009000	TANK CAP RING		1.00
18	58507012000	O-ring VITON f. plug CPC 0		1.00
20	60307025000	SPECIAL SCREW M6X32.5 ISA 40		2.00
21	69007028000	COLLAR BUSH. 6,2X10X21X14MM 08		2.00
22	60307080000	GAS LEVEL SENSOR		1.00
23	0912050163	AH collar screw DIN 912 M5x16		2.00
24	60307008000	TANK CAP		1.00
25	0912050253	AH SCREW DIN0912-M 5X25		6.00
26	61007065000	collar bushing, front tank hol		2.00
27	61007060000	collar bushing, bearing, outsi		1.00
28	0912080403	AH collar screw DIN0912 M8x40		1.00
29	60007126001	HOSE 5,4X9,4 NBR, METER		1.00
33	60307050000	SEAT LOCK CPL.		1.00
34	0738060201	FLAT HEAD SCREW ISO7380 M6X20		2.00
35	60307040100	SEAT		1.00
36	60307040050	SEAT COVER		1.00
37	60307080090	Gasket fuel lever sensor		1.00
38	60307047100	SEAT PILLION		1.00
39	60307047050	SEAT COVER PILLION		1.00
40	60307027000B1A	TANK PROTECTOR L/S		1.00
41	60307028000B1A	TANK PROTECTOR R/S		1.00
42	60307032000	DAMPER		2.00
43	69013099050	Screw for expansion tank	ONLY AUS	2.00
44	6031200800030	HAND GRIP L/S		1.00
45	6031200900030	HAND GRIP R/S		1.00
46	6031201000033S	BAGGAGE CARRIER BRIDGE		1.00
47	0035080406	AH-COLLAR SCREW M8X40 ISA45		4.00
48	60307040080	HEAT PROTECTOR		1.00
49*	60307050020	LOCK CYLINDER SEAT LOCK		1.00
50	60307008190	GASKET TANK CAP		1.00
51	0035100609S	AH-COLLAR SCREW M10X60 ISA45		2.00
52	0035100709S	AH-COLLAR SCREW M10X70 ISA45		2.00
53	69007027000	rubber grommet, tank mounting		2.00

* = New part